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PREFACE

Primary Health Centres play a key role in improving the health status of a
community. It is the first level of contact of an individual, family and community with the
Health System. An efficient Primary Health Care system will help to prevent diseases and
reduce the morbidity and mortality of the community .It also helps to integrate all the other
development sectors to provide health care in its totality.

Kerala is experiencing the double burden of Non-Communicable diseases and
Communicable diseases. There is an increase in the Non-Communicable diseases like
Hypertension, Diabetes, Coronary Artery diseases, Stroke, Mental illness, Obesity, Accidents
and Cancers due to the demographic and epidemiological transition in the State.
Urbanization has brought environmental pollution, overcrowding, slums, waste menace
and issues related to management of sewerage. This has lead to an increase in vector borne
(mostly mosquito borne), air borne & water borne Communicable diseases. To add to the
burden, the influx of migrant labourers from other states has increased the public health
challenge. Dengue fever, Leptospirosis, HIN1, and TB still exist as a major public health
concern in our state. There is also reemergence of communicable diseases like Malaria,
Diphtheria and emergence of newer ones like Kala Azar.

In the 13" Five Year Plan of the State, the Government has given priority to
strengthen the Comprehensive Primary Health Care System to ensure that quality health
care is delivered at the doorstep, thus reducing the out of pocket expenditure of the people.
The Holistic approach of Comprehensive Health Care which includes Preventive,
Promotive, Curative, Rehabilitative and Palliative care will help in prevention, early
diagnosis and appropriate treatment of diseases at low and affordable cost as well as
ensuring rehabilitative and palliative services.

Strengthening of the Primary Health Centres is an important component of the new
Health Initiative ‘Aadram Mission’ launched by the Government of Kerala. As a first step,
170 PHCs are being converted into Family Health Centres to provide Family based health
Care to all the families residing in the jurisdiction of the Family Health Centre.

Kerala has a good network of Primary, Secondary and Tertiary Care Government
Health Institutions with 849 Primary Health Centres, 234 Community Health Centres and
5403 subcentres. These Centres will have adequate Infrastructure, functioning equipments,
continuous availability of Essential Medicines, Quality Laboratory Services and most
important adequate number of trained Human Resources for provision of services. This
will facilitate improved access to the services.

The Intersectoral coordination or Convergence is a prerequisite for effective and
efficient primary health care delivery. We have to address many social determinants of
health like provision of safe drinking water, good housing facilities, safe environment;




availability of healthy food, increasing the earning capacity of the people, etc. The
beneficiaries in the area should have awareness about the local issues, diseases and
methods of preventing and controlling them. This needs convergence which is possible
through the Local Self Government Institutions. The Local Panchayats can help in
implementing projects for addressing the various Social Determinants of Health., The
Grama Panchayat can provide a common platform for convergence with the various line
departments like Social Justice, Education, Agriculture, Animal Husbandry, Fisheries, Tribal
etc for implementing Comprehensive Primary Health Care.

Every PHC has been catering to certain common health problems among its
population. These problems could be medical, surgical, gynaecological and paediatric. A
standard guideline is needed to identify, investigate, treat these conditions as well as follow
standard referral criteria with emphasis on continuum of care through follow- up services
including rehabilitative and palliative. This should alse include preventive aspects and
information of good health.

Capacity Building of Human Resources is an important prerequisite for delivering
quality health Care. As a first step, we have prepared the Comprehensive Primary Health
Care (CPHC) Clinical Guidelines for the Medical Officers who are the leaders of the Primary
Health Care team. This CPHC Clinical Guidelines 2017 have been prepared by an expert
group of competent and committed Medical officers either working or retired from the
Department of Health Services, Department of Medical Education, National Health Mission,
Regional Cancer Centre, Pallium India etc.

The Clinical guidelines have been developed for common symptoms for which the
patient approaches the PHC, the common diseases - both Communicable and non-
communicable pertaining to all major specialties. This guideline will help to deliver
standard treatment in all the centres and also provides knowledge about when and where
to refer a case. Based on the Comprehensive Primary Health Care (CPHC) Clinical
Guidelines a Training Curriculum, Modules and training plan and logistics is also prepared.

The CPHC Clinical guideline is an evolving process. We solicit all feedback, based on
which we will process and refine it further.




METHODOLOGY

An Iterative approach was adopted for forming Clinical Guidelines (CG) for
comprehensive primary health care program. The approach integrated the following
considerations while developing the guidelines.

1. Minimal drugs

2. Drugs mentioned available in essential drug list

3. Diagnostics suitable for PHC setting

4. Proper information on referrals and back referrals

5. Inline with existing National health programs
The whole process of development of the CG can be broadly classified into following
three stages.

1. Selection of conditions and formation of sub groups

2. Writing and vetting workshops

3. Peerreview

Selection of conditions

An expert committee meeting chaired by the Additional Chief Secretary (Health &
Family Welfare) comprising of experts from Medical colleges, Doctors from Primary
Health Centers and Officials from the Department of Health Services was held on July
2016. In the meeting it was decided to widen the scope of services and to ensure the
quality of service delivered. State Health Systems Resource Centre Kerala (SHSRC-K)
was designated as the nodal agency for the program. A Comprehensive list of conditions
was identified after the brainstorming exercise and review of clinical records. After
identification of conditions Expert Groups (EG) were formed for each condition. Groups
were formed by including a clinical expert from Govt. Medical College, Secondary level
Government health facility (District Hospital, General hospital) and a Medical officer
from Primary Health Centre. In addition to this the group could include subject matter
experts or clinicians if required.

Writing and vetting workshops

SHSRC K organized three day writing workshops for expert groups in July 2016 .The
group discussion and initial draft preparation of the guidelines for each condition was
done in these workshops. A template for preparation of guidelines was prepared and
circulated among EGs for developing guidelines. After the workshops the draft was
circulated among the EG for corrections and final draft was submitted to SHSRC-K by
August 2016. SHSRC-K constituted a vetting committee comprising of clinical experts,
Public health experts and officials from Department of health services to vet the
guidelines prepared. Vetting workshops were organized in month of September and
October 2016 .The suggestions of the expert committee after vetting was send back to
EGs for corrections and modification.




Open review

The suggestions of the vetting committee were incorporated by EGs and final draft of
Clinical guidelines were compiled .The final draft was circulated to PHC doctors,
clinicians and Medical colleges for peer review on December 2016 and was uploaded in
the official website of SHSRC-K, Department of Health Services for public review and
the suggestions were invited via email. The suggestions received were scrutinized by
the editorial committee and the draft was submitted to print on July 2017.




ACEI
ACT
ADHD
AFB
AIDS
ALS
ALT
ANC
APH
ARB
ARDS
ARI
ARV
ASHA
ASOM
AST
ASV
ATD
ATLS
BCC
BCG
BMI
BPFV
BRE
BT
Bti
CAD
CAP
CBC
CCF
CHF
COPD
CRP
CSF
CSOM
CT

CXR
DBP
DC

DEC

Glossary of Terms

Angiotensin Converting Enzyme Inhibitor

Artemisinin Combination Therapy

Attention Deficit Hyperactivity Disorder

Acid Fast Bacilli
Acquired Immune Deficiency Syndrome
Advanced Life Support

Alanine Amino Transferase

Antenatal Care

Antepartum Haemorrhage
Angiotensin Receptor Blocker

Adult Respiratory Distress Syndrome
Acute Respiratory Infection

Anti Rabies Vaccine

Accredited Social Health Activist
Acute Suppurative Otitis Media
Aspartate Transaminase

Anti Snake Venom

After Test Dose

Advanced Trauma Life Support
Behaviour Change Communication
Bacillus Calmette Guerin

Body Mass Index

Benign Paroxysmal Positional Vertigo
Blood Routine Examination

Bleeding Time

Bacillus thuringiensis israelensis
Coronary Artery Disease

Community Acquired Pneumonia
Complete Blood Count

Congestive Cardiac Failure
Congestive Heart Failure

Chronic Obstructive Pulmonary Disease
C Reactive protein

Cerebrospinal Fluid

Chronic Suppurative Otitis Media
Clotting Time

Cortical Vein Thrombosis

Chest X-ray

Diastolic Blood Pressure
Differential Count

Diethyl carbamazine




DHF
DIP
DLP
DM
DMHP
DMO
DPT
DR-TB
bS5
DUB
DVCU
DVT
ECG
EDTA
ELISA
ENL
ERIG
ESR
FB
FBS
FESS
FEV1
FDC
GAD
GBH
GDM
GERD
GFR
GOLD
HCT
HCV
HDL
HELLP
HFMD
HIV
HPF
HPO
HPV
HRIG
HTN
1&D
IBD
IC5
ICTC
IEC

Dengue Haemorrhagic Fever

Distal Interphalangeal Joint
Dyslipidemia

Diabetes Mellitus

District Mental Health Programme
District Medical Officer

Diphtheria Pertussis Tetanus vaccine
Drug Resistant Tuberculosis

Dengue Shock Syndrome

Dysfunctional Uterine Bleeding

District Vector Control Unit

Deep Vein Thrombosis
Electrocardiogram

Ethylene Diamine Tetra Acetic acid
Enzyme Linked Immunosorbent Assay
Erythema Nodosum Leprosum

Equine Rabies Immunoglobulin
Erythrocyte Sedimentation Rate
Foreign Body

Fasting Blood Sugar

Functional Endoscopic Sinus Surgery
Forced Expiratory Volume during first second
Fixed Drug Combination

Generalised Anxiety Disorder

Gamma Benzene Hexachloride
Gestational Diabetes Mellitus
Gastro-Esophageal Reflux Disease
Glomerular Filtration Rate

Global initiative for chronic Obstructive Lung Disease
Haematocrit

Hepatitis C Virus

High Density Lipoprotein

Haemolysis, Elevated Liver Enzymes, Low Platelet count
Hand Foot and Mouth Disease

Human Immunodeficiency Virus

High Power Field

Hypothalamic Pituitary Gonadal Axis
Human Papilloma Virus

Human Rabies Immunoglobulin
Hypertension

Incision and Drainage

[rritable Bowel Disease

Inhaled Corticosteroids

Integrated Counseling & Testing Centre
Information Education & Communication




ILD

ILI

IM

0P

IPV

IRS

ISS
IUCD
oD

v

IVE

IVM

JE

JHI
JPHN
JRA
JSSK
]SY

JVP

KF Ring
LA
LABA
LAD
LAMA
LBP
LCA
LDL
LET
LGV
LLIN
LMP
LSM
LVF
LVH
MCP card
MDR TB
MDT

MI
MMR
mMRC
MMNREGA
MO
MTP
MVP
NG Tube

Interstitial Lung Disease

Influenza Like lllness
Intramuscular

Intra Ocular Pressure

Inactivated Polio Vaccine

Indoor Residual Spraying

Indoor Space Spray

Intra Uterine Contraceptive Device
Intra Uterine Death

Intravenous

Intra Venous Fluids

Integrated Vector Management
Japanese Encephalitis

Junior Health Inspector

Junior Public Health Nurse
Juvenile Rheumatoid Arthritis
Janani Shishu Suraksha Karyakaram
Janani Suraksha Yojana

Jugular Venous Pressure
Kayser-Fleischer Ring

Local Application

Long Acting Beta 2 Agonist

Left Anterior Descending Artery
Long Acting Anti-Muscarinic Agent
Low Back Pain

Left Coronary Artery

Low Density Lipoprotein

Liver Function Tests

Lympho Granuloma Venereum
Long Lasting Insecticidal Nets

Last Menstrual Period

Life Style Modifications

Left Ventricular Failure

Left Ventricular Hypertrophy
Mother - Child Protection Card
Multi Drug Resistant Tuberculosis
Multi Drug Therapy

Myocardial Infarction

Mumps Measles Rubella vaccine
Modified Medical Research Council

Mahatma Gandhi National Rural Employment Guarantee Act

Medical Officer

Medical Termination of Pregnancy
Mitral Valve Prolapse

Nasogastric Tube




NPO
NSAID
OGTT
OHA
0PV
PCOD
PCR
PCV
PEP
PHC
PID
PIH
PIP
PLHIV
PMDI
PMP
PNS
PP IUCD
PPBS
PPH
PTSD
PVD
RA
RBC
RBS
RCA
RFT
RIF
RIG
RMO
RNTCP
RTI
RVH
SABA
SAMA
SBP
SC
SGOT
SGPT
SLE
SR
STI
TB
TC
TFT

Nil Per Oral

Non-Steroidal Anti-Inflammatory Drugs
Oral Glucose Tolerance Test

Oral Hypoglycemic Agent

Oral Polio Vaccine

Poly Cystic Ovarian Disease
Polymerase Chain Reaction

Packed Cell Volume

Post Exposure Prophylaxis

Primary Health Centre

Pelvic Inflammatory Disease
Pregnancy Induced Hypertension
Proximal Interphalangeal Joint

Patient Living with HIV

Pressurized Metered Dose Inhaler
Previous Menstrual Period

Para Nasal Sinus

Post Partum Intra Uterine Contraceptive Device
Post Prandial Blood Sugar

Post Partum Haemorrhage

Post Traumatic Stress Disorder
Peripheral Vascular Disease
Rheumatoid Arthritis

Red Blood Cell

Random Blood Sugar

Right Coronary Artery

Renal Function Tests

Right lliac Fossa

Rabies Immunoglobulin

Resident Medical Officer

Revised National Tuberculosis Control Programme
Reproductive Tract Infection

Right Ventricular Hypertrophy

Short Acting Beta 2 Agonist

Short Acting anti-Muscarinic Agent
Systolic Blood Pressure

Subcutaneous

Serum Glutamic Oxaloacetic Transaminase
Serum Glutamic Pyruvic Transaminase
Systemic Lupus Erythematosus

Source Reduction

Sexually Transmitted Infection
Tuberculosis

Total Count

Thyroid Function Test




TIG Tetanus Immunoglobulin
™ Tympanic Membrane
TM Joint Temporo Mandibular Joint
TRC Thai Red Cross Regimen
TSH Thyroid Stimulating Hormone
TT Tetanus Toxoid
TTH Tension Type Headache
UACS Upper Airway Cough Syndromes
UPT Urine Pregnancy Test
URE Urine Routine Examination
URI Upper Respiratory Infection
URTI Upper Respiratory Tract Infection
USG/USS Ultrasound Scan/ Ultrasonogram
UTI Urinary Tract Infection
VLDL Very Low Density Lipoprotein
WEC White Blood Cell
WHO World Health Organisation
WIFS Weekly Iron Folic Acid Supplementation
Other Short forms used
h/o history of
efo evidence of
rfo rule out
c/o case of
ofe on examination
oD omne in die (Once a Day)
BD/BDS bis die sumendum ( 2 times a day)
BID Bis in die (2 times a day)
TDS ter die sumendum (3 times a day)
TID ter in die (3 times a day)
HS hora somni (at bed time)
Q6H quaque sexta hora (every 6 hours)
QBH quaqgue octava hora (every 8 hours)
stat Statim (Now/Immediately)
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FEVER

o The term Short Febrile lliness refers to any fever lasting less than 7 days
* General approach based on the time of arrival of patient & onset of fever

o
&
W

Ask for

*# #* # X H F ¥ F ¥ *

First day of fever : History & Supportive care
Fever more than 3 days : May need investigation based approach
Partly treated fever : Investigation based approach

Duration of fever

Associated symptoms like chills and rigor

Headache, Body ache, Arthralgia and muscle tenderness

Any Rash, redness of skin or other skin lesions like Eschar

Respiratory symptoms like sore throat, cough, rhinitis or breathlessness
Abdominal pain, dysuria or increased frequency of micturition
Diarrhoea or Vomiting

Any recent trauma, unhealed wounds, ulcers etc

Occupational history e.g.: MNREGA worker, Farmer etc.

Associated co-morbid conditions like diabetes, hypertension, CAD, COPD,
renal diseases etc.

Clinical Examination

Observe the peneral appearance (normal/sick looking/toxic) and
sensorium (awake & alert/ drowsy) of the patient

Record Temperature, Pulse Rate, Respiratory rate & Blood pressure in all
patients

Assess hydration status

Tense, bulging Anterior Fontanelle in children

Signs of meningeal irritation

Look for any foci of infection

Examine the skin for any lesions, discolouration, wounds or any Eschar
Examine eyes for any Conjunctival congestion/ Icterus

Look for calf muscle tenderness

Look for signs of local inflammation

Investigations
Usually not required before the 3™ day of fever unless there is a definite
indication

* ¥ W W ¥ W

Blood routine examination

Platelet count

Peripheral smear for malarial parasite should be done in all patients

Urine routine examination

LFT/RFT

IgM ELISA for Leptospirosis, Dengue Fever, Scrub typhus etc. maybe done
if there is clinical suspicion

Chest X-ray ; if indicated

CLINICAL GUIDELINES




34 FEVER

Treatment

General Measures

+  Tepid sponging

+ Home available fluids like kanji water with some added salt and lime
juice; tender coconut water etc.

= Warm, soft well cooked home available foods in small quantities
frequently

# Rest till the patient is symptom free. Avoid physical exertion

Drugs

Recommended antipyretic is Paracetamol. Adult dose is 500-1000mg

TID/QID up to a maximum dose of 4000mg/day. For children recommended

dose is 10-15mg/kg/dose TID/QID

# Injection Paracetamol has no clinical superiority to oral route and hence
should be strongly discouraged

# IV fluids should be used only in cases of persistent vomiting, severe
dehydration, shock, or if the patient is too sick to drink

* Doxycycline can be started in patients presenting with fever and
conjunctival congestion/jaundice /severe myalgia/muscle tenderness or if
scrub typhus is suspected. Usual dose is 100mg BD for adults and 5mg/kg
BD for children more than 8 years of age.

+ In patients presenting with upper respiratory symptoms like sore throat,
rhinorrhea, sneezing etc manage according to the ABC guidelines for
management of IL1/ARI

+ If any foci of infection is found on examination, appropriate antibiotics
should be given

*  All patients should be followed up once in 2-3 days and asked to report if
there is no improvement or if any new symptoms appear

Indications for referral

Fever not subsiding within expected time frame
Getting worse in spite of treatment
Tachycardia/Tachypnoea out of proportion to fever
Bulging Fontanelle in children

Signs of meningeal irritation
Hypotension/Shock

Seizures

Breathlessness

Severe dehydration

Incessant cry in children

Reduced urine output

Bleeding manifestations

& o B W & W O B O ¥ W B
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Management
* Relative rest
+ Reassurance
# Cervical collar
*  NSAIDs
e Most patients recover or get relief within 3 weeks. If there is no improvement within 3
weeks, refer.

UPPER LIMB PAIN

Causes

Rotator cuff tendonitis

Periarthritis (frozen shoulder, adhesive capsulitis)
Tennis elbow

Golfer's elbow

De Quervain's syndrome

Carpal tunnel syndrome

Trigger finger

Dupuytren’s contracture

* £ # £ X X £ X

Rotator Cuff Tendonitis (Supraspinatus Syndrome, Painful Arc Syndrome)

+ Clinically pain appears when the arm is raised to 45° and persists till 160 then it
disappears

Causes

Incomplete rupture of Supraspinatus tendon
Supraspinatus tendonitis

Calcified deposit in the Supraspinatus tendon
Sub acromial bursitis

Crack fracture greater tuberosity

* E ¥ £ #

Periarthritis

Patient develops gradual stiffness of shoulder
Usually in elderly, more in males

Pain is worse at night

Abduction and rotator movements are more involved
X-ray is normal

Spontaneous recovery in 6-12 months

*

* # 3+ # *

Tennis elbow

h/o abrupt pronation usually present

* Pain and tenderness located over the front of lateral epicondyle
* Pain is aggravated by stretching the extensor tendons.

* Can occur in degeneration of extensor tendon origins

#*

CLINICAL GUIDELINES
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Golfer’'s Elbow (Medial Epicondylitis)
+ Symptoms similar to tennis elbow
*  Degeneration of origins of flexor tendons

De Quervain's Syndrome

* Pain and swelling lateral side of wrist
*+ Tendons of Abductor Pollicis longus and Extensor Pollicis Brevis affected.

Carpal tunnel syndrome
* Compression of median nerve when it passes beneath flexor retinaculum
*  Women are more affected
*+ Burning pain in hands and fingers are the common symptoms
* Sensation is not affected.

Trigger finger
* Difficulty in flexing and extending the fingers
*  Slight force will suddenly release the finger with a snap often with severe pain

Dupuytren'’s contracture
* Palmar aponeurosis is thickened and contracted
* Usually affects the ring finger
# More in men
W

Proximal phalanx and middle phalanx are flexed

Management

* Acute Pain is managed with Ice packs, Analgesics and supportive devices.

# Chronic pain is managed using Local heat, Analgesics, Drugs like Gabapentin,
Amitriptyline etc for Neurogenic pain and physiotherapy in selected cases

* Surgery is done in refractory cases of Carpal Tunnel Syndrome, Tenosynovitis
and Dupuytren’s contracture.

OSTEOARTHRITIS

It is the commonest cause for physical disability in the elderly

* Degeneration of the articular cartilage is the principal pathologic feature of
osteoarthritis.

e [t predominantly affects the weight bearing joints usually knee joints and pain is
worsened by activity

Causes: Ageing, Trauma, obesity

CLINICAL GUIDELINES
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DO’S AND DON'TS IN BACK PAIN

Sitting and Getting Up

Do’s:

¥ O® ¥ % % # #

Don'ts

Ensure that your lower back is supported well

Sit with your back straight, especially while sitting in the car

Ensure that your work-desk is at a correct and comfortable height

Always keep your knees and hips at the same level

Sit only for short intervals

While driving for a long period, try to take pit stops as often as possible

While getting up, move ahead in the seat, apply pressure on legs, straighten them
and then stand up

* Do not sit on soft couches. That will not enable you to sit straight
* Do not slouch, this will make the back curl and exert the lower back

Working:

Do's:

Don'ts:

* Do not lift heavy objects as far as possible
|

* Do not Bend to lift anything

Sleeping And Waking Up:
Do’s:

While lifting, stand as close to the object as possible, bend only at the knees while
keeping your back straight. Secure your grip on the object and lift it by
straightening your knees

Keep your back straight while doing mopping, using the vacuum cleaner,
working with a lawn mower, etc.

Do not jerk and lift anything.

Try sleeping supine with knee slightly bend with a pillow under the knee or on

the side with your knees slightly bent and a comfortable pillow placed between
the knees

Ensure that the mattress is firm enough to support the curvature of your spine

Don'ts:

*

Do not get up from the bed with a start. Take time, stretch a little in the bed, then
slowly turn over to the side and get up by using the elbow of one arm and the
palm of the other hand for support.

CLINICAL GUIDELINES
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Walking or Standing
Do’s:

* Ensure that the shoes are of the right size, hug and cushion feet comfortably
* There should be a thumb width gap between the big toe and the end of the shoe
* Keep your back straight and maintain a good posture while walking or standing

Don’ts:

* Do not stand for long periods
+ Do not wear high heeled or uncomfortable shoes

DO’S AND DON'TS FOR NECK PAIN

Do’s:
# Do turn to one side while getting up from supine position.
*  Use towel roll under the neck during supine lying.
* Use pillow of normal thickness in side lying position.
*  Arms should be supported
Don’ts:

* Don t' sit with a bend neck for long time as while using smart phones and video
games.

Avoid hanging of arms.

Do not lift heavy weights on head or back

Do not drive for long hours; take breaks.

Avoid habit of holding the telephone on one shoulder and leaning at it for a long
time.

¥ ®* % #
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1. Blood pressure, temperature, level of consciousness and orientation

2. Neck stiffness and pain on passive neck movements

3. Palpation of cranial arteries

4. Examinations of eyes- look for pupils (size, reaction to light & symmetry), redness
and lacrimation, visual acuity, visual field and eye movements. Do a fundoscopic
examination if possible

5. Nervous system examination for any focal neurological deficit

6. Cranial sinus tenderness

'vpicd i ([ pCa LI EC S O FIIILERY, e Serious causes of seconddry e

If suspected, refer the patient to a tertiary care centre without delay

Meningitis
* Present as acute, severe headache with fever, neck stiffness and vomiting
# Often there is striking accentuation of pain with eye movement.

Intracranial Haemorrhage

#  Acute, severe headache(thunderclap headache) with neck stiffness & vomiting
but without fever is suggestive of sub arachnoid hemorrhage

Brain Tumour

# Intermittent deep, dull aching pain of moderate intensity, which may worsen
with exertion or change in position and may be associated with nausea and
vomiting.

#* The headache of brain tumor disturbs sleep in about 10% of patients.

*  Vomiting that precedes the appearance of headache by weeks is highly
characteristic of posterior fossa brain tumaors.

# A history of amenorrhea or galactorrhea - suspect a prolactin-secreting pituitary
adenoma.

#* Headache arising de novo in a patient with known malignancy suggests either
cerebral metastases or carcinomatous meningitis, or both.

# Head pain appearing abruptly after bending, lifting, or coughing can be due to a
posterior fossa mass, a Chiari malformation, or low cerebrospinal fluid (CSF)
volume

Temporal Arteritis

* The average age of onset is 70 years, and women account for 65% of cases

* Typical presenting symptoms include headache, polymyalgia rheumatica , jaw
claudication, fever, and weight loss

# Headache is the dominant symptom and often appears in association with
malaise and muscle aches

# Pain is located temporally in 50% patients

+  Pain usually appears gradually over a few hours before peak intensity is reached;
occasionally, it is explosive in onset

# Usually a dull and boring pain, with superimposed episodic stabbing
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JAUNDICE

Jaundice may be detected in the sclera, skin and underneath the tongue. The

presence of scleral icterus indicates a serum bilirubin level of at least 3 mg/dL. Another
sensitive indicator of increased serum bilirubin is darkening of urine, which is due to
the renal excretion of conjugated bilirubin.

Differential diagnosis for yellowing of the skin

L
2,

3.
4.

Jaundice

Carotenoderma (affects- palms, soles, forehead, and nasolabial folds; spares
sclera)

Drug induced e.g. : Quinacrine

Excessive exposure to Phenols

Normal serum bilirubin is < 1.2 mg/dl Of this, the direct fraction (conjugated bilirubin)
is up to 30% (<0.3mg/dl)

Clinical evaluation of a patient with jaundice
History

Duration of jaundice

Accompanying signs & symptoms- Fever, arthralgia, myalgia, rash, anorexia,
weight loss, abdominal pain, vomiting, pruritus, and changes in the urine and
stool

Complete drug history including herbal medicines

Transfusions, injectable drug abuse, tattooing

Sexual history

Recent travel

History of food intake from outside

Occupational exposure to hepatotoxins

Alcohol consumption

Family history

Previous medical and surgical history- splenectomy, Transfusions, Gall stones

Examination

Evaluation of nutritional status: Temporal and proximal muscle wasting suggests
long-standing disease such as pancreatic cancer or cirrhosis.
Stigmata of chronic liver disease: Spider naevi, Palmar erythema, gynaecomastia,
caput medusae, Dupuytren’'s contractures, parotid gland enlargement, and
testicular atrophy

Lymph nodes: An enlarged left supraclavicular node (Virchow's node) or a peri-
umbilical nodule(Sister Mary Joseph's nodule) suggests an abdominal
malignancy

Jugular venous distention and other signs of right heart failure suggest hepatic
congestion.

Abdominal examination: size and consistency of the liver, whether the spleen is
palpable, whether ascites is present, palpation of gall bladder, other masses
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PREVENTION OF COMMUNICABLE DISEASES

Vector Borne Diseases

Environmental management
¢ Improved water supply, mosquito proofing of overhead tanks, cisterns or
underground reservoirs
+ Removal of natural breeding sites like containers, coconut husks, empty tanks,
tyres, drip pan of refrigerators, latex cups in rubber plantations etc
Dry day observation every week
Proofing of houses with mosquito screens on doors/windows
Elimination of rodent shelters and food sources
Clearing of bushes and shrubs
Ensuring proper liquid and solid waste management

Personal protection
» Protective clothing
» Repellents for vectors
» Avoid sitting or lying on bare ground or grass or drying clothes over shrubs

Biological control
» Larvivorous fishes like Guppy, Gambusia etc
* Endotoxin producing bacteria like Bacillus thuringiensis

Chemical control

Larvicides like Temephos(Abate)

Adulticides like Pyrethrum spray, Malathion fogging or Ultra low volume spray
Use of rodenticides like Zinc phosphide

Spraying of bushes and ground soil with Lindane or Chlordane to kill chigger
mites

Chemoprophylaxis
* Leptospirosis and Scrub typhus: Doxycycline 200mg once weekly for 6 weeks
+ Malaria : Doxycycline (100mg daily for adults; 1.5mg/kg day for children) for
stay less than 6 weeks( started 2 days before and continued up to 4 weeks after
returning from the endemic area)
: Mefloquine -250 mg weekly for adults; should be administered two
weeks before, during and till four weeks after returning from endemic area.

Airborne Diseases

Promote natural ventilation

Avoid crowding especially at hospitals

Ensure adequate ventilation especially at health care facilities

Appropriate hand hygiene

Respiratory hygiene

Cough/sneeze etiquette: cover your nose and mouth when you cough/sneeze
Avoid close contact/ [solation of patients with respiratory symptoms
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Water and Food Borne Diseases

* # & & & & * & 5 & B

Minimalize hospitalization of TB patients

Screening patients with respiratory symptoms

Fast tracking of patients with respiratory symptoms who report to the OPD
Personal protective equipment like masks

Proper disposal of Sputum

Vaccination against Haemophilus Influenza, Pneumococcus etc

Drink only boiled water

Frequent chlorination of Wells and other water sources

Store water and food materials in clean containers

Wash vegetables and fruits thoroughly before cooking/consuming
Avoid raw and uncooked food unless it can be peeled or shelled

Wash hands thoroughly before preparing food, before and after eating
Wash hands thoroughly before and after using the washroom

Periodic trimming of fingernails

Avoid consuming food materials prepared at unhygienic places
Proper treatment and disposal of sewage/garbage

Avoid open defaecation

Increase awareness about need for personal hygiene and environmental
sanitation

Screening of persons involved in food handling

Surveillance for early identification and treatment of patients

Early reporting and control of outhreaks of food /water borne diseases
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LEPTOSPIROSIS

Caused by the spirochete belonging to the genus Leptospira
Infection acquired through contact of abraded skin and/or mucous membrane with
environment contaminated with the urine of rodents, carriers or diseased animals.
Direct transmission of Leptospirosis is rare

» MNREGA workers, persons working in contact with stagnant water, agricultural and
poultry workers, plantation workers etc are at high risk for the disease

Clinical Case definition
Acute febrile illness with headache, myalgia and prostration associated with a history
of exposure to infected animals or an environment contaminated with animal urine
with one or more of the following

Calf muscle tenderness

Conjunctival congestion

Oliguria or Anuria and for proteinuria

Jaundice

Haemorrhagic manifestations(Intestines, Lung)

Signs of meningeal irritation

Gl symptoms(Nausea/vomiting/Abdominal pain,/Diarrhoea)

* ®F ¥ ¥ ¥ ¥ W

Symptoms
* Fever, body ache & headache
# May have dry cough, sore throat, diarrhoea and dysuria
* In later stages Jaundice, Oliguria, bleeding tendency, respiratory distress,
Cardiac failure, convulsions and coma

Clinical Findings

Fever with muscle tenderness especially calf and thigh

Low backache

Congestion of eyes; later subconjunctival haemorrhage

Jaundice and evidence of hepatic, pulmonary or renal involvement

® % B %

Complications

Usually by the end of first week

# Thrombocytopenia and Bleeding tendency

Hepatic failure, Renal failure
Acute respiratory distress
Hypotension
Myocarditis, pancreatitis
Convulsions and coma

* ¥ ®* ¥ %
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MALARIA

Malaria is a parasitic disease caused by protozoa of the genus Plasmodium and
transmitted by female Anophiline mosquitoes. Five species of plasmodium have been identified -
P.vivax, P.falciparum, P. ovale, P.malaria and P.knowlesi. Among these P.vivax, P.falciparum and
mixed infection due to both vivax and falciparum are common in India.

When to suspect malaria?

In an area where the incidence of malaria is low, malaria is suspected in a patient with fever and
history of travel to endemic area. In a malaria endemic area, it should be suspected in any patient
with history of fever or temperature >37.5 °C with no other obvious cause.

Clinical features

* Fever with Chills & Sweats
Headache
Nausea, vomiting
Body ache
General malaise
Hepatosplenomegaly
Anaemia

* ¥ % ¥ W

Cerebral Malaria
Severe form of malaria associated with fever, coma, delirium, convulsions, haemolysis,
oliguria, anuria, pulmonary oedema and haemoglobinuria

Clinical Case Definition
A case of fever which may be accompanied with any of the following:
* Headache, backache, chills, rigors, sweating, myalgia, nausea and vomiting
e Splenomegaly and anaemia
* (eneralized convulsions, coma, shock, spontaneous bleeding, pulmonary oedema, renal
failure and death

Diagnosis

Microscopy - thick smear (detection of parasite) and thin smear (species identification)
* Gold standard
*  Quantify the parasite load.

Bivalent RDT
* Detection of circulating parasite antigens.
= Detection of both Plasmodium vivax and Plasmodium falciparum
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HIN1

Caused by Influenza A(H1IN1) virus

The transmission is airborne froem person to person through large droplets
generated during coughing and sneezing, and indirect contact by touching a
contaminated object or surface and close contact with the affected person

Symptoms

The hallmark of influenza is the sudden, rapid onset of symptoms. Influenza
symptoms may include

* Fever, Chills & body aches
+ Sore throat
* Non-productive cough
* Running Nose
* Headache
* (astrointestinal symptoms and muscle inflammation occur more often in
young children, and infants.
Clinical Findings

Fever; rapid onset, peaking at 38.4°C (up to 41 C, especially in children), typically
lasting 3 days (up to 4-8 days)

Flushed face

Hot & moist skin

Watery, reddened eyes

Nasal discharge

Otitis

Hyperemic mucous membranes

Cervical lymph node enlargement especially in children

All individuals seeking consultations for flu like symptoms should be screened at health
care facilities and they are categorized as under:

CATEGORY- A
Patients with

Mild fever plus cough / sore throat with or without

Body ache

Headache

Diarrhoea and vomiting

They do not require Oseltamivir and should be treated for the symptoms
mentioned above.

The patients should be monitored for their progress and reassessed at 24 to 48
hours by the doctor.

No testing for Influenza is required.

Patients should confine themselves at home and avoid mixing up with public and
high risk members in the family.
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CATEGORY-B
(i) In addition to all the signs and symptoms mentioned under Category-4, if the
patient has high grade fever and severe sore throat, may require home isolation
and Oseltamivir
(ii) In addition to all the signs and symptoms mentioned under Category-A, individuals
having one or more of the following high risk conditions shall be treated with
Oseltamivir:
# Children with mild illness but with predisposing risk factors
# Pregnant women
# Persons aged 65 years or older
* Patients with lung diseases, heart disease, liver disease, kidney disease,
blood disorders, diabetes, neurological disorders, cancer and HIV/AIDS
# Patients on long term cortisone therapy

o Testing for Influenza is not required for Category-B (i) and (ii)

+ All patients of Category-B (i) and (ii) should confine themselves at home and
avoid mixing with public and high risk members in the family

e Broad Spectrum antibiotics as per the Guidelines for Community acquired
pneumonia (CAP) may be prescribed.

CATEGORY-C
In addition to the above signs and symptoms of Category-A and B, if the patient has one
or more of the following:

Breathlessness

chest pain

drowsiness

Hypotension

Haemoptysis

Cyanosis

Children with influenza like illness who had a severe disease as manifested

by the red flag signs (Somnolence, high and persistent fever, inability to feed

well, convulsions, shortness of breath, difficulty in breathing, etc) and

worsening of underlying chronic conditions

s All these patients mentioned above in Category-C require testing, immediate
hospitalization and treatment.

O O# % % o® o#
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TUBERCULOSIS

Case Definitions

Presumptive Pulmonary Tuberculosis

Refers to a person with any of the symptoms and signs suggestive of TB
including cough > 2 weeks, fever > 2 weeks, significant weight loss, haemoptysis
or any abnormality in chest radiograph(In addition, contacts of microbiologically
confirmed TB patients, PLHIV, diabetics, malnourished, cancer patients, patients
on immuno-suppressants or steroids should be regularly screened for signs and
symptoms of TB.

Presumptive Extra pulmonary Tuberculosis

Refers to the presence of organ specific symptoms and signs like swelling
of lymph node, pain and swelling in the joints, neck stiffness, disorientation etc
and/or constitutional symptoms like significant weight loss, persistent fever for
= 2 weeks, night sweats.

Presumptive Paediatric Tuberculosis

Refers to children with persistent fever and/or cough for more than 2
weeks, loss of weight/no weight gain and/or history of contact with infectious
TB cases (within last 2 years)

Presumptive Drug Resistant Tuberculosis

Refers to those patients who have failed treatment with first line drugs,
Paediatric TB non responders, TB patients who are contacts of DR-TB (or
Rifampicin resistance), TB patients who are found positive on any follow up
sputum smear examination during treatment with first line drugs, previously
treated TB cases and patients with HIV co-infection
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Management of RTI/STI
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Examination and Investigations

*

Blood pressure
RBS
Pulse oximetry

Treatment

*
]

Airway, Breathing and Circulation should be stabilised if compromised
Hypoglycaemia should be corrected

If dehydration is suspected IV Normal Saline may be used. Fluids like 5% Dextrose
should be avoided.

Referral criteria
All acute stroke patients should be referred to a tertiary care immediately.

Follow Up

Monthly follow up of patients can be done at the PHC to monitor BP, Blood sugar,
and provide medications in consultation with secondary and tertiary levels.

Aspirin 150 mg daily life long should be given for Ischaemic Stroke. Double anti-
platelets are in general not preferred due to the higher adverse reactions

Statins like Atorvastatin 10-80mg at bedtime may be continued depending on the
amount of atherosclerosis suspected in the pathogenesis of stroke.

Monitoring of oral anti coagulants can be done only at a higher medical facility.
Physiotherapy should be organized at the PHC level. Bedridden patients should be
linked to palliative care services to provide Physiotherapy, care of bed sore,
Nasogastric Tube, and Indwelling Urinary Catheter.

CLINICAL GUIDELINES




CANCERS 1 1 5

CLINICAL GUIDELINES




1 1 6 CANCERS

CLINICAL GUIDELINES




CANCERS 1 1 7

CLINICAL GUIDELINES




1 18 CANCERS

CLINICAL GUIDELINES




CANCERS

3. CERVICAL CANCER

Risk factors

Persistent infection of the cervix with HPV
Multiparity

Multiple sexual partners

Spouse with multiple sexual partners
Having sexual intercourse at young age
Smoking

HIV/AIDS, Immunosuppressive drugs

* * ¥ ¥ EF * B

Signs & Symptoms
*  Abnormal vaginal bleeding : bleeding & spotting between periods, menorrhagia,
post menopausal bleeding
Unusual or excessive vaginal discharge with foul smell
Post coital vaginal bleeding
Lower abdominal pain or pelvic pain
Dyspareunia

 #* ® #*

Differential diagnosis
* HPV lesions
#  Cervicitis
+ Carcinoma Endometrium

Clinical Diagnosis

+  Per-vaginal & Per-speculum examination and Pap smear should be done.

# |If there is any evidence of infection during speculum examination, a course of
antibiotics & antifungal may be given before taking Pap smear. Tab. Ciprofloxacin
500mg + Tab. Tinidazole 600mg BD for 5 days & Clotrimazole vaginal tablets x 6
days (if whitish curdy discharge is present) should be given before taking Pap
smear

+ [f any lesion is found on examination or the Pap smear result is positive patient
should be sent for detailed evaluation & biopsy/Imaging.

Prevention

Adopt safe sex practices (avoid multiple sex partners)

Use of condoms to reduce the risk of HPV infection

Prompt treatment of reproductive tract infections

Pap smear screening for early diagnosis of premalignant lesions

#
L]
*
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MANAGEMENT OF COPD EXACERBATION

An exacerbation of COPD is defined as an acute worsening of respiratory
symptoms that result in additional therapy.

Assess if exacerbation is life threatening or not

Treatment of exacerbation

e Inhaled bronchodilators - Nebulised SABA plus SAMA
e Oral/ systemic Gluco-corticosteroids (Prednisolone 40mg 0D or
equivalent)for 5 days
e Oxygen : should be titrated to a target saturation above 90%
 Antibiotics should be given to patients with all the three cardinal
symptoms:
# Increased dyspnoea,
* |ncreased sputum volume,
# |Increased sputum purulence
+ OR
* With sputum purulence and any one of the other two
symptoms.

Amoxicillin 500 mg TID or Doxycycline 100 mg BD for 5-7 days (Macrolides if
penicillin sensitive- Azithromycin 500mg OD for 3 days.) Avoid Quinolones
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+ Influenza vaccine: Reduces serious illness and death in COPD patients. All
patients are given vaccine 0.5ml IM yearly.

« Nutritional Support: Improves respiratory muscle strength and overall health
related quality of life

¢« Pulmonary rehabilitation: patients should be advised regarding daily physical
activity as it can help in strengthening of respiratory muscles, get more oxygen,
and breathe with less effort and can improve psychological status. A structured
pulmonary rehabilitation programme may be continued as per pulmonologist
advice.

¢ Verification and reinforcement of proper inhaler techniques helps in better
compliance and prevention of exacerbations
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MINOR SURGICAL PROCEDURES

8. DRUG THERAPY IN SURGICAL CASES
» Antibiotics:

%

L]

*

L]

Amoxycillin-Clavulanate 625 mg BD x 5 days Or

Amoxycillin 500 mg + Cloxacillin 500 mg QID x 5 days Or
Cefixime 200 mg BD x 5 days Or

If allergic to penicillin, give Tab. Ciprofloxacin 500 mg BD x 5
days

« Analgesics:

*

L]

*

Tab. Diclofenac 50 mg BD Or
Tab. Aceclofenac 100 mg BD Or
Tab. Ibuprofen 400 mg BD

« Anti-inflammatory drugs :
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INJURIES & ACCIDENTS

Broadly Classified into Major and Minor Trauma

Major Trauma
 Road Traffic Accidents
e Polytrauma
o Assault

e Fall from height

e Blastinjuries / Burns more than 20%

* Head Injury

e Penetrating Injury of Chest or Abdomen

e Obvious Neurovascular injuries of the extremities

Treatment

e First Aid should be provided and IV lines should be applied. If there is haemorrhage,
start Crystalloids. If the patient is in Shock, start aggressive fluid replacement. Two
large bore IV lines should be placed at a minimum.

# External wounds if present should be cleaned and dressed

+ Bleeding wounds if present, direct pressure control is preferable and should
be sutured if time permits or a pressure tamponade (pressure dressing)
should be applied. Fractures should be splinted with whatever material is
available locally like cardboard, wooden scale ete, Hard cervical collar to be
applied, if cervical spine injury is suspected.

s In case of Open fractures, early debridement at an institution with necessary
facilities is of utmost importance. Cover the wound with saline moistened dressing
and refer the patient to a tertiary care centre,

 No patient with major trauma should be managed in a PHC. Ask the patient to
remain Nil per Oral as he may need an emergency surgery.

e Patients with all kinds of fractures should be referred to a higher centre with
appropriate facility

s In polytrauma, the patient’s chance of survival diminishes rapidly after 1 hour
(Golden hour)

* A sheet or commercial pelvic binder around the pelvis of a patient, who is
haemodynamically unstable with pelvic pain is an important life saving measure to
prevent further compromise of circulation in pelvic fracture

« [f arterial injury is suspected, immediately refer to a vascular surgeon as
irreversible ischaemic damage to nerve and muscle tissue occurs after 4 hours of
warm ischaemia time.
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* Depth
+ Superficial burns - Affected area is erythematous with preserved
sensation and severe pain.
# Deep burns - Area will be pale and insensate.
e Hydration is the most important step in management of Acute Burns.
s In PHC setup, only superficial burns up to 10% body surface area should be
managed
e [fany Blebs are present, they should be broken and the loose skin should be
completely removed.
« Topical Application using Silver Sulfadiazine. Sisomycin may be used for face.
s High protein diet is essential with plenty of oral fluids.
e Indicati tor Referyal
#* Burns more than 10% body surface area
* Inhalational burns
#+ Blast Burns
* Elderly or Debilitated patients
#* Burns in Infants & children
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Drug Treatment

Prevention
[ ]

Amoxicillin 25-50 mg/kg/dose TID if the child is not sick

Inj. Ampicillin 50 mg/'kg/dose QID or Cefuroxime 50 mg/kg/dose TID for 7 to 10 days
For infants: Cefotaxime 50 mg/kg/dose TID

Supportive measures — Oral fluids, Oxygen, Nebulisation if wheeze is present

Improvement of nutrition and reduction of low birth weights & malnutrition
Strengthen routine immunisation

Control of indoor air pollution

Promotion of exclusive breastfeeding

Effective case management at all levels
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ACUTE HEART FAILURE

ACUTE HEART FAILURE
Symptoms

» Breathlessness

* Orthopnoea

s Chest discomfort
* Palpitation

Signs
o Look for signs of Congestion/Cardiac Involvement:
Tachycardia, Tachypnoea
Elevated |VP, Peripheral oedema, Ascites, Hepatomegaly
Displaced Apical pulse due to Cardiomegaly
Gallop rhythm
Cardiac murmur
Chest- Bilateral basal crackles
for signs of Low Cardiac Output:
Hypotension
Altered level of consciousness, confusion
Cold & clammy peripheries and low volume Carotid pulse
Tachycardia or Bradycardia
Decreased urine output
Peripheral cyanosis

* B 4 B % @

s« Loo
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Investigations
» ECG
s Cardiac markers—CPK, CPK-MB, Troponin T and I (if available)

Treatment
¢ Monitor 5p0; and administer Oxygen in high concentration to maximize tissue
oxygenation as hypoxia can depress myocardial function
Head end elevation ( avoid if patient is hypotensive)
Relieve anxiety—provide reassurance and anxiolytics
Diuretics - parenteral Frusemide- 40-80 mg IV stat
Prevent and treat pain—2-4 mg Morphine if available
Vasodilators - Isosorbide Nitrate sublingual [ not to be given if patient is
hypotensive)
Fluid restriction

e Refer to a higher centre with facilities immediately after initiating the above
measures
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HYPERTENSIVE CRISIS 19 9

e Hypertensive crisis is defined as a severe elevation in blood pressure with the potential
to cause Target organ damage (Heart, Kidneys, Vasculature, Eyes or Brain)

« Hypertensive Urgency : There is no evidence of acute or ongoing target organ damage
« Hypertensive Emergency : There is evidence of acute & ongoing target organ damage

Causes

# # 2 # # = B

Discontinuing or missing Anti-hypertensive doses
Stroke

Myocardial Infarction

Heart failure

Renal failure

Eclampsia

Phaeochromocytoma

Substance abuse

Signs & Symptoms

= O#H ¥ & O#% = # B ox 0

Severe hypertension; usually above 180/120 mm Hg
Headache, giddiness

Chest pain/ chest discomfort

Breathlessness

Vomiting

Anxiety, agitation and restlessness

Altered mental status

Paraesthesias

Visual disturbances

Haematuria

Examination

L3

£ ¥ F OB 0%

Measure Pulse Rate, Sp0;

Measure Blood pressure in both arms
Palpate all peripheral pulses

JVP

Auscultate for any murmurs or basal creps
Assess level of consciousness

Investigations

#*

E I T

Electrocardiogram

Chest X-ray if available

Renal Function tests

Serum electrolytes if available

Urine microscopy: RBCs or RBC casts can be seen
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Management

L

If there is any definite evidence of end organ damage, immediately refer the patient
to a tertiary care centre

Initiate oral therapy for hypertension; Start Tab. Amlodipine 2.5- 5mg stat or
Tab. Clonidine 0.1-0.2 mg stat. Blood pressure should not be lowered abruptly
Monitor Blood pressure hourly

Indications for Referral

#

£ # 2 o# 0%

If there is no fall in Blood pressure after 1-2 hours of starting antihypertensives
Very high blood pressure above 220/120 mm Hg

ECG changes suggestive of myocardial Ischaemia

Altered Sensorium

Seizures

Persistent headache/vomiting/giddiness
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ANAPHYLAXIS

Life threatening, systemic allergic reaction caused by release of histamine and
vasoactive mediators from mast cells

Manifested by respiratory distress due to laryngeal oedema and bronchospasm
followed by vascular collapse and shock

Cutaneous manifestations - pruritus and urticaria with or without angioedema

Signs & Symptoms

Feeling of impending doom, loss of consciousness
Angioedema of the lips & mucous membranes
Laryngeal obstruction/stridor

Conjunctival congestion

Flushing/sweating

Wheeze,/bronchoconstriction

Hypotension

Urticaria

Itching of palms, soles & genitalia

Tachycardia

# #* #* ¥ * F # # H* *

Diagnosis is by history & clinical examination

Management
L]

Prevent further contact with the allergen eg: removal of bee sting

Ensure airway patency

Administer Intramuscular Adrenaline. Adult dose is 0.3 to 1ml of a 1:1000
solution. Repeat at 5-10 minute intervals if initial response is inadequate
Administer Antihistamines e.g. : Chlorpheniramine 10mg IM or Slow IV injection
Administer Corticosteroids eg: Hydrocortisone 200mg IV

IV fluids to restore or maintain blood pressure

Nebulisation with Salbutamol or other [(2 agonists to decrease
bronchoconstriction

Dxyeen if needed
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* Sensitivity testing should be done prior to administering Equine Rabies immunoglobulin
(Inject 0.1ml of ERIG diluted 1:10 in Normal saline intradermally into the flexor surface of
the forearm to raise a beb 3-4 mm diameter. Inject equal amount of normal saline as
negative control on the flexar surface of the other forearm. Increase in diameter to =10mm
of induration surrounded by flare is taken as positive skin test when read after 15 minutes
provided the saline test was negative. An increase or abrupt fall in BP, syncope,
tachypnoea, palpitations and other systemic manifestations should be taken as positive
test)

¢ Even if the skin test is negative the physician should take all precautions for treating
early anaphylactic reactions with adrenaline. Dose of adrenaline is 0.5ml of a 0.1%
solution (1 in 1000, 1mg/ml) for adults & 0.01mg/ke body weight for children injected
subcutaneously or IM

+ HRIG should be preferred in patients sensitive to ERIG, but if HRIG is not available ERIG
can still be given after taking due precautions and after obtaining an informed high risk
consent

» HRIG does not require prior sensitivity testing

» As much of the calculated dose of RIG as is anatomically feasible should be infiltrated
into and around the wounds. Remaining if any should be administered by deep
intramuscular injection in the gluteal region

¢ |fthe calculated dose is not sufficient to infiltrate all wounds, it is advisable to dilute the
immunoglobulin in sterile normal saline to a volume sufficient to infiltrate all wounds

* [n situations where immunoglobulin was not administered with the first dose of vaccine
it can be given up to the seventh day. Beyond seventh day in a vaccinated person RIG is
not indicated as antibody response to anti Rabies vaccine is presumed to have occurred

¢ [f immunoglobulin is not available, greater emphasis should be given to proper wound
toileting followed by Essen schedule(IM) of Cell culture Vaccine with double dose on day
0 at 2 different sites intramuscularly { on both deltoids) followed by single dose each on
days 3,7, 14 and 28

Pre-exposure Prophylaxis
» High risk groups like laboratory staff handling the virus & infected material, clinicians
and persons attending to human rabies cases, veterinarians, animal handlers and
catchers, wildlife wardens, quarantine officers and travelers from rabies free areas to
rabies endemic areas should be offered Pre-exposure prophylaxis

» Schedule : Pre-exposure vaccination is administered as one full dose of vaccine
intramuscularly or 0.1ml intradermally on days 0,7 and either day 21 or 28

+ Lab staff and others at high continuing risk of exposure should have their neutralizing
antibody titres checked every 6 months during the initial 2 years period after the
primary vaccination. If it is less than 0.51U/ml a booster dose of vaccine should be given.
Subsequently, sero-monitoring is recommended every 2 years.
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SNAKE BITE
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DOS & DON'TS

Immobilize the affected limb as in fracture but do not block the blood supply or
apply pressure

Remove any ornaments, tight clothing or shoes that can act as tourniquet when
swelling occurs

Keep the patient in recovery position, prone, on the left side

Nil orally till the patient reaches the nearest health facility

Do not waste time attempting traditional methods.

Do not wash the wound or interfere with bite wound like cutting, suction etc as it
may introduce infection, increase the absorption of venom & increase local bleeding.
Do not apply cold compresses

If there are definite signs & symptoms of envenomation give the full dose of ASV.
ASV should not be delayed while waiting for lab results

There are no absolute contraindications for the use of ASV

ASV dose is the same in children, pregnant women & adults as snakes inject the
same amount of venom

ASV should only be given as a slow [V infusion. It should not be given IM or injected
locally

Don't give ASV test dose

Patients with signs & symptoms of envenomation should always be referred to a
tertiary care hospital. Give the first dose of ASV, if available, and refer. In case of
Neurotoxic envenomation give the first dose of Atropine + Neostigmine also & refer

Prevention of Snake bite

Avoid snakes as far as possible. Never handle, threaten or attack a snake. If you see a
snake, move back and let it go

Do not put your hands, fingers or feet into holes, nests or other places you cannot see
or any hidden places where snakes may live

Most snake bites occur during the rainy season after flood since snakes are forced out
of their hiding places. Take adequate precautions while walking on roads & fields

Do not pick up a dead snake. Even dead snakes can deliver venom through their fangs
Wear boots or shoes and pants to protect your feet and legs

While walking during the night use a flash light or lamp. Do not walk in areas where
you cannot see the ground

When walking walk with heavy steps as snakes can detect the vibration and will move
away

Avoid sleeping on the floor

Watch the ground while walking in fields or woods. Use a stick to move the
grass/branches ahead

Clear bushes and grass around houses. Close rat holes

Do not keep live stock especially chicken inside the house

Keep plants away from doors and windows as snakes can climb through them
Regularly inspect surroundings for snakes
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Heat related IlInesses
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POISONING
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* IfFB in the deep part of External canal wall- don’t try to manipulate; risk of
injury to canal & tympanic membrane

Indications for Referral

*  Animate FB with severe pain
# Uncooperative patient
# Large Hygroscopic FB
# FBin deep external auditory canal wall

COMMON NASAL PROBLEMS

Nasal discharge
Nasal blocks

Head ache

Sneezing

Epistaxis

Hyposmia or Anosmia
Foul smelling breath
Trauma

Foreign body

ALLERGIC RHINITIS
Symptoms

Recurrent Sneezing

Nasal discharge - watery & copious

Nasal obstruction

Hyposmia/ Anosmia

Itching in the nose

Signs of allergy in eye, ear, pharynx or larynx

* % ¥ % ¥ *

Diagnosis: detailed history, physical examination
Investigations: Total count, Differential count, Absolute Eosinophil count

Complications:

Recurrent sinusitis

Nasal polyp

Serous Otitis media
Prolonged mouth breathing
Orthodontic problems

Treatment

Avoid allergens

Antihistamines e.g.: Cetirizine 10 mg 0-0-1

Nasal spray : Fluticasone/mometasone nasal spray once daily
Review after 2 weeks

Indications for Referral: Persistent symptoms

* % ¥ % ¥

* * % ¥
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+ Clinical ;
Abrupt onset of symptoms with rapid progression

High fever, Sore throat, Dysphagia, Dyspnoea or Stridor (inspiratory)
Rapid deterioration, septicaemia

On examination with tongue depressor red swollen epiglottis is seen

Q.0 0 0

* Investigations: X-ray soft tissue neck lateral view: Swollen epiglottis (Thumb Sign)

*  Treatment:
o Inj. Hydrocortisone 100 mg IV stat
o Needs hospitalization (for Parenteral antibiotics)
o Give first dose of steroid, start IV fluids and refer to the nearest tertiary center

HYSTERICAL APHONIA

Signs & Symptoms

Acute onset

Emotionally labile females in the age group 15-30 years
Communicates with whisper

Sound of cough is good

Treatment: Reassurance, Psychotherapy

* W *® ®

HOARSENESS OF VOICE
# Hoarse voice

*  Usually associated with URI
#  Voice abuse

Treatment

*  Voice rest
* Steroids
# Treatment of URI
Refureal crititi
* Stridor
+ Symptoms persisting for more than 2 weeks
* Age above 40 years

ODYNOPHAGIA (Painful Swallowing)

* Can present as drooling in children

* Differential diagnosis : a/c pharyngitis, a/c tonsillitis, Peritonsillitis, ulcers of mouth,
FB throat, acute retropharyngeal abscess & acute parapharyngeal abscess

+ FB throat, a/c retropharyngeal or parapharyngeal abscess can be diagnosed by X-
ray soft tissue neck lateral view [ referral indicated
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COMMON DENTAL CONDITONS
Dental Caries
Dental caries is an infectious microbiologic disease of the calcified tissues of teeth,
characterized by demineralization of the inorganic portion and destruction of the organic
substance of the tooth. It is a common chronic disease that leads to pain and disability
across all age groups.

Symptoms
#+ Toothache
* Increased sensitivity to hot or cold foods/drinks

Differential Diagnosis
* Hypersensitivity
+ Dental Abrasions/Erosions
# Periapical abscess

Clinical evaluation

Visual inspection of oral cavity

Look for black spots on teeth

Pain on percussion of the affected tooth
Increased sensitivity to hot & cold
Swelling in the affected area

* % B ¥ =

Treatment

In case of acute pain & swelling
*  Antibiotics: Cap. Amoxicillin 500mg TID or Cap. Ampicillin 500mg QID x 5 days
+ Analgesics: Tab. Paracetamol 500mg TID or Tab. Ibuprofen 400mg TID x 5 days
*  Saline gargle 8-12 times daily

Referral criteria
#* Increased sensitivity to hot & cold foods for more than 2 weeks

* Pain, swelling for more than a week

*  Trismus

* Intra oral or Extra oral sinus

# (Cavity requiring dental treatment
PERIODONTITIS

¢ Periodontitis is the inflammation or the loss of supporting tooth structures namely the
periodontal ligaments and alveolar bone resulting in gingival bleeding, foul odour,
periodontal pockets and lastly the mobility of the tooth

Symptoms

Swollen & tender gums
Receding gums

Pus between teeth & gums
Halitosis, Bad taste in mouth

* % * ¥
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Loose teeth
* Space between teeth & gums
# Change in occlusion

Differential diagnosis
* Acute gingival conditions
* Periapical abscess
# Periodontal abscess

Evaluation
Look for
+ Bleeding from gums
Swelling/pus in gums
Alteration in the colour of gums
Difficulty in chewing
Loosening of teeth
Spacing between teeth
Dull pain radiating to the jaws
Pain on percussion of the affected tooth

¥ OB ¥ ¥ E ¥ =

Treatment
# Chlorhexidine mouthwash 5ml BD for 15 days

# In case of acute swelling give Tab. Ciprofloxacin 500mg & Tab. Tinidazole 500mg BD

for 5 days
Education regarding Oral Hygiene measures

Advise the patient to use Interdental aids like dental floss & brushes

Referral criteria
# Persistent gingival inflammation for a week or more
Suppuration from gums & halitosis
Spontaneous bleeding from gums
Increase in mobility or spacing of teeth
Progressive loss of clinical attachment of teeth

# 2 B 0%

Prevention of Dental Diseases
* (Good Oral Hygiene
#  Daily Twice Brushing with a fluoride toothpaste
#  Daily Flossing
¢ Eat nutritious and balanced meals and limit snacking.
*  Restrict Consumption Of Sugary Foods and Drinks
Cessation of Smoking & Tobacco chewing
Health education
Screening of school children for dental diseases
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Prevention of Bed Sores

s Change the position of the patient every 2 hours

e Lift patient every 15 minutes if in a wheel chair

o Make the bed without wrinkles

e Do not drag the patient on the sheet

¢ Do not leave the patient on a wet sheet for a long time

e Gently massage the areas where bed sores can develop like the Ankle, heels,
sacrum and Trochanteric regions

s Examine the skin daily for any redness or blisters

e If ulcers are formed, clean the ulcer using saline from the inner to the outer
aspect and apply saline soaked gauze. Cover the wound with a dressing pad and
apply micropore.

Care of Tracheostomy

# Tracheostomy tube has an outer metal tube which stays permanently in place
and an inner metal tube which should be regularly cleaned

¢ The inner tube should be cleaned daily or more if needed

* The site around the tracheostomy should also be cleaned

e Sodium bicarbonate solution is usually used for cleaning the inner tube

* The area around the tracheostomy should be cleaned using Normal saline

# After cleaning, the inner tube is inserted back the tracheostomy site is covered
using a saline soaked gauze

Care of Colostomy

Objectives
* To prevent leakage of colostomy
s To prevent excoriation of skin around the stoma
e To observe the stoma and surrounding skin

Examine the stoma and surrounding skin for any excoriation of skin, prolapse,
retraction, inversion or obstruction

» Ask for any symptoms like constipation, diarrhoea, infection, necrosis or
bleeding

Colostomy collection bag should be emptied frequently and site cleaned with
soap and water during bath

Care taker should be advised regarding emptying and changing colostomy bags

Bladder Care
o The perineal area should be cleaned every day with soap and water
* Drink adequate water to maintain good flow of urine and to flush the catheter
» Clean the urinary catheter with cotton balls soaked in Betadine solution
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Change the urinary catheter every 2 weeks(Silicon catheter once in 3 months)

Urinary catheter should be striped to the lower abdomen in men and to the thigh
in women

If the catheter is blocked it should be changed immediately

If there is any change in the colour of urine or any systemic symptoms like fever
with chills or abdominal pain inform the home care team

4. END OF LIFE CARE

« Futile and inappropriate artificial life support measures usually cause physical,
psychological and social suffering to patients and families

« Patient and family should be
*  Adequately informed on status and goals of care
*  Adequate awareness of signs/symptoms and time course
*+ Awareness of the unpredictability of time course
#  Awareness regarding what to do for unexpected events

Treatment plan

+ Take & provide into consideration the patient’s expressed wishes

#  Provide information and discuss with family, decide and document regarding
the place of care — home, hospital or ICU

+ Extent of life support measures desired - IV hydration, Artificial ventilation,
Renal dialysis etc
Can any of the medicines like Statins, Antihypertensives be stopped?
If swallowing is difficult consider rectal/subcutaneous route for
administration of medicines

*  |f on morphine and level of consciousness is dropping, do not stop morphine;
Consider reducing the dose by one third
For rattling in the throat, give Glycopyrrolate 0.2mg 6 hourly
Nursing care focussed on comfort ("how is he?” rather than "what is the Blood
pressure?")

#  Assume patient can hear and understand and keep communicating with
him/her
Ensure that the family (including children) understands the situation
Facilitate religious rites
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